
SPORTSTECHEXPLOSION-DRAWING / SPAREPARTS-OVERVIEW

SPEEDBIKE SX500

SPORTSTECHSpeedbike sx500

EXPLOSIONSZEICHNUNG / ERSATZTEILLISTE

01 SP_SX500_01L Left pedal

Right pedal

End cap 1 D76

Arc washerD10

Domed nut GB/T 802-1988 M10

Carriage bolt M10x90

Bolt M8x40

Bearing 608ZZ

Vertical seat post

End cap 2 38x38x2.0

Seat pots

Seat DD-6619

Stopper D52x39 M8

Front stabilizer

Main frame

Handlebar post

Handlebar

Left shape knob M10x25

Flat washer 1 D45xD10.5x4

Pu wheel D69x23

Fixing nut 3 M20x1.0

Washer 2 M10

Nut M8

Bolt 1 M6x6

Left shape knob M16x1.5 X20mm

Bolt 1 M8x16

Fixing nut 1 M12x1.25 H=8MM

Crank end cap D28x6.5

knob D60x113

Nut - GB/T 41-2000 M10

Twist the fixing D20x34

Left crank 170x15

Spring 1 18x62

Bearing 6004ZZ

Right crank 170x15

Screw rod D13.5x197

Plastic sleeve 1 38x38x2.0 50x50x2.5

Screw 2 ST4.2x19

Screw 3 ST4.2x19

Number in 
explosion 
drawing

Item number Description

Washer 2 D20xD14x2.0

Axis D20x162

Long fixing tube D25xD20.2x41.2

Short fixing tube D25xD20.5x12

Inner chain cover 708x97x756

Belt 5PK1180

Belt wheel D200x24

Nut M12x1.25 H=6

Flat washer 3

Fixing bolt M6x54

Pull out the fixed piece

Nut M6

Fixing tube D25xD20.2x48.2

Belt collar D80x72

Screw 10 ST4.8x13

Spring washer 2

FlywheelD453c20

Flywheel shaft D25x160

Bolt 9 M5x10

Spring washer 1

Flast washer 1

Fixing nut M20x1.0

Woolly block 153x16x4

Bolt 7 M6x15

Bolt 8 M6x12

Adjusting metal 117x14.5xD1.5

Block 161x21x19

EVA paddle 95x16x9

EVA paddle 50x20x4

Bolt 2 M6x16

Big gasket D16xD6

Console

Pulse

Screw 5

Bolt 3 M5x10

Flat washer

Support sheet 110x60x2

Bolt M6x18

Hand support 120x65

Upper brake set

Lower brake set

Sticker

Item number Description

Pulse wire

Number in 
explosion 
drawing

Carriage bolt M10x90

Rear stabilizer

not in drawing

not in drawing

not in drawing

not in drawing

not in drawing

not in drawing

not in drawing

44 SP_SX500_44

45 SP_SX500_45

02

03

04

05

06

07

08

09

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

40

41

42

43

39

01

SP_SX500_Carton

SP_SX500_Manual

SP_SX500_22

SP_SX500_23

SP_SX500_24

SP_SX500_25

SP_SX500_26

SP_SX500_27

SP_SX500_28

SP_SX500_29

SP_SX500_30

SP_SX500_31

SP_SX500_32

SP_SX500_33

SP_SX500_34

SP_SX500_35

SP_SX500_36

SP_SX500_37

SP_SX500_38

SP_SX500_40

SP_SX500_41

SP_SX500_42

SP_SX500_43

SP_SX500_39

SP_SX500_02

SP_SX500_03

SP_SX500_04

SP_SX500_05

SP_SX500_06

SP_SX500_07

SP_SX500_08

SP_SX500_09

SP_SX500_10

SP_SX500_11

SP_SX500_12

SP_SX500_13

SP_SX500_14

SP_SX500_15

SP_SX500_16

SP_SX500_17

SP_SX500_18

SP_SX500_19

SP_SX500_20

SP_SX500_21

SP_SX500_01R

46

47

48

49

50

51

52

53

54

55

56

57

58

59

60

61

62

63

64

65

66

67

68

69

70

71

72

73

74

75

76

77

78

79

80

81

82

83

84

Bolt 1 M6x10

Outer chain cover 708x93x756

Rubber ring 5x38x9.2

SP_SX500_46

SP_SX500_47

SP_SX500_48

SP_SX500_49

SP_SX500_50

SP_SX500_51

SP_SX500_52

SP_SX500_53

SP_SX500_54

SP_SX500_55

SP_SX500_56

SP_SX500_57

SP_SX500_58

SP_SX500_59

SP_SX500_60

SP_SX500_61

SP_SX500_62

SP_SX500_63

SP_SX500_64

SP_SX500_65

SP_SX500_66

SP_SX500_67

SP_SX500_68

SP_SX500_69

SP_SX500_70

SP_SX500_71

SP_SX500_72

SP_SX500_73

SP_SX500_74

SP_SX500_75

SP_SX500_76

SP_SX500_78

SP_SX500_79

SP_SX500_81

SP_SX500_77

SP_SX500_80

SP_SX500_83

SP_SX500_82

SP_SX500_86

SP_SX500_84

SP_SX500_89

SP_SX500_88

SP_SX500_87

SP_SX500_Screw set

Screw 4 ST2.9x9.5

Manual

Carton

Screw and tool set

Sensor wire


